




 

 
    

    
 

   
    

  

  

 
 

 

 
 

  
  

 

 
   

Emerging Technologies 
for Wastewater Treatment and 
In-Plant Wet Weather Management 
Prepared for: 

Office of Wastewater Management 
U.S. Environmental Protection Agency 
Washington, D.C. 

EPA 832-R-12-011 

Under Contract 

EP-C-11-009 

Prepared by: 

Tetra Tech, Inc. 
Fairfax, Virginia 

March 2013 



   

 
 

 
  

  
       

  
    

    

  

  

     
  

 

   

  
  

  
  

 

 

 

   

  

  

   
 

   

Emerging Technologies March 2013 

Emerging Technologies for Wastewater Treatment and In-Plant 
Wet Weather Management 

EPA 832-R-12-011 
March 2013 

Produced under U.S. EPA Contract No. EP-C-11-009 
[...]
process is not economical. Struvite precipitation processes remove and recover ammonia along with the 
phosphorus target, but the ammonia removal is significantly less when compared to the 90% that is 
removed/recovered with vacuum distillation. Ammonia removal in municipal wastewaters is typically 
accomplished with biological processes that require oxygen, can require supplemental carbon, and produce 
sludge. Vacuum distillation can be shut down and restarted efficiently, so it is more suited to seasonal 
operation than biological processes for ammonia removal. More concentrated ammonia streams such as 
encountered in some industrial applications use breakpoint chlorination or air- or steam-stripping. Because it 
uses significantly less gas volume and operates at a lower temperature, vacuum distillation systems have a 
much smaller footprint and power requirement than steam or hot air stripping. 

Available Cost Information: 
Approximate Capital Cost: Equipment for 1.2-MGD centrate, approximately $14,000,000 (ThermoEnergy 
Corp, 2012). 
Approximate O&M Costs: Mainly depend on costs for sodium hydroxide and sulfuric acid consumed in the 
process. 

Vendor Name(s): Installation(s): 
ThermoEnergy Corporation (ARP) 26th Ward WWTP (1.2 mgd centate), New York City, 
323 Center Street NY (2012 startup) 
Little Rock, AK 72201 Agricultural facility large-scale pilot, Netherlands 
Telephone: 508-854-1628, ext. 302 
Email: info@thermoenergy.com 
Web site: www.thermoenergy.com 

Key Words for Internet Search: 
Vacuum distillation, ammonia recovery, nitrogen recovery, ARP, CASTIon, RCAST 

Data Sources: 
Kemp, Simon, and Brown, United States Patent 7,270,796, September 18, 2007. 

Orentlicher, M. et al. “Centrate Ammonia Reduction with ARP®: Pilot Data with Synthetic and Actual 
Wastewaters,” WEF/WERF Nutrient Removal Specialty Conference, 2009. 

ThermoEnergy Corp, direct communication, 2012. 

Snoeyink, V. and Jenkins, D. Water Chemistry, John Wiley and Sons, New York, NY, 1980. 

Wastewater Treatment and In-Plant Wet Weather Management 2-30 



   

    

 

 

   
 

  

  
 

 
 

   
 

   
  

 
 

  

 
  

  
 

 
  

    

 
 

  
   

 

 
  

 
 

  
 

 
  

 
 

  
  

 
  

  
    

   
  

 

  

March 2013 Emerging Technologies 

Oxidation updated 2012 Technology Summary 

Blue CAT™ 

Objective: State of Development: 
Removal of micro-constituents such as endocrine Emerging. 
disruptors, hormones, pharmaceuticals, and other 
complex organics; disinfection, adsorption of macro -
contaminants such as phosphorus. 

Description: 
The Blue CAT™ process is a combination of the Blue PRO™ adsorption filter process with an Advanced 
Oxidation Process (typically ferric with ozone) for tertiary removal of slowly biodegradable or non-
biodegradable micro-constituents that have passed through upstream treatment processes. The oxidation 
process also provides highly effective disinfection without chlorine by-products. The Blue PRO process 
provides adsorption of contaminants such as phosphorus in an upflow sand filter with hydrous ferric oxide-
coated media and a proprietary pre-reactor. According to the manufacturer, unpublished pilot studies of the 
Blue CAT system have been conducted at 10 gpm. Results of those studies include total organic compound 
reduction from 4 to 1.5 mg/L, a high-percentage reduction of estrogenic compounds and pharmaceutical 
surrogates monitored in the studies, color removal disinfection to less than 2 cfu/100 mL, turbidity reduction to 
0.1 to 0.3 NTU, and 95 percent total phosphorus removal. The residual Blue CAT wastestream can be 
recycled to the head of the plant for additional contaminant removals and other secondary process 
enhancements. For increased contaminant-removal rates, destruction of organics, or disinfection, two passes 
through Blue CAT can be combined in series. 

Comparison to Established Technologies: 
Some evidence shows that Blue CAT requires less power than other advanced oxidation processes because 
of the system’s catalytic configuration to maximize oxidative capability. The only metal salt chemical used is a 
small amount of iron reagent (4–10 mg/L Fe) for the Blue PRO process. No polymer is used. The 
manufacturer claims that the process requires lower chemical dosing than typical chemical wastewater 
treatment processes and, consequently, produces fewer solids. The iron-based reactive agent also provides 
odor control. Similar to the Blue PRO process, the Blue CAT system is suitable for plants at less than 
10 MGD. Because the upflow filters are limited in size, it would be difficult to operate and maintain a facility 
treating more than 10 MGD because of the sheer number of modules required for treatment. 

Available Cost Information: 
Approximate Capital and O&M Costs: Unavailable because no full-scale installation is in place. 

Vendor Name(s): Installation(s): 
Blue Water Technologies, Inc. No Blue CAT installations as of August 2012. 
10450 North Airport Dr. 
Hayden, ID 83835 
Telephone: 888-710-2583 
Web site: www.blueh2o.net 

Key Words for Internet Search: 
Blue CAT, catalytic oxidation, ozone, advanced phosphorus removal, endocrine disruptors 

Data Sources: 
Blue PRO™, “Hydrous Ferric Oxide (HFO) Coated Sand, Adsorptive Media Technical Summary,” 2006. 

CH2M Hill, Technical Memorandum, “Evaluation of Blue PRO Process at the Hayden Wastewater Research 
Facility – Final Summary Report,” 2006. 

Newcombe, R.L., et al., “Arsenic Removal from Drinking Water by Moving Bed Active Filtration,” Journal of 
Environmental Engineering, Vol. 132, No.1, pp. 5–12, 2006. 

Wastewater Treatment and In-Plant Wet Weather Management 2-31 



   

    

 
 

  
   

   

  
   

   

  

   

Emerging Technologies March 2013 

Oxidation updated 2012 Technology Summary 

Blue CAT™ (continued) 

Newcombe, R.L., et al., “Phosphorus Removal from Municipal Wastewater by Hydrous Ferric Oxide Reactive 
Filtration and Coupled Chemically Enhanced Secondary Treatment: Part I. Performance,” Water Environment 
Research, Vol. 80, No. 3, pp. 238-247, 2008. 

Newcombe, R.L., et al., “Phosphorus Removal from Municipal Wastewater by Hydrous Ferric Oxide Reactive 
Filtration and Coupled Chemically Enhanced Secondary Treatment: Part II. Mechanism,” Water Environment 
Research, Vol. 80, No. 3, pp. 248-256, 2008. 

Wastewater Treatment and In-Plant Wet Weather Management 2-32 



   

    

 

 
  

 

  
 

 
   

 
 

  
  

   
  

  
     

    
  

  

 
 

  
 

  

 
    

 
   

 
  

  

 
 

 
 

  
   

 
  

 
   

 
    

     
   

 

  

March 2013 Emerging Technologies 

Preliminary/Primary Treatment prepared 2012 Technology Summary 

Salsnes Filter 

Objective: State of Development: 
Removal of fine primary solids using a rotating belt Emerging. 
screen. 

Description: 
The Salsnes filter uses a removable fine mesh screen attached to an inclined moving belt of wire cloth to 
sieve solids from wastewater simultaneously filtering the water and dewatering the solids. The belt rotates to 
an “air knife” for self-cleaning with compressed air to remove the solids to a sludge compartment. In one 
installation, the Salsnes filter has proven to reduce influent BOD and TSS by 40% and 65% respectively 
(McElroy, 2012). Performance depends on the size distribution of influent solids and the size of the mesh 
selected for the filter screen which typically ranges from 100 to 500 microns (Sutton et al. 2008) although a 
1000 micron mesh screen was installed at the Daphne Utilities WWTF. The screen surface hydraulic loading 
rate is an important factor affecting screen performance. A pressure transmitter varies belt speed to maintain 
liquid level at near the overflow elevation to assure effective flow distribution. The belt is backwashed to 
remove fats, oils, and grease. Filters are available in sizes with capacities up to 2200 gpm for free standing 
units and 3500 gpm for units installed in a concrete channel. Multiple units may be installed in parallel to 
achieve the desired capacity. A dewatering screw press is available to transport the solids, and when used 
can produce sludge at up to 27% solids (Sutton 2008). 

Comparison to Established Technologies: 
The Salsnes filter’s BOD and solids removal performance is equal to or better than traditional primary 
clarifiers (McElroy, 2012 and Sutton, 2008). According to the manufacturer, land requirements are 
approximately 1/10th that of primary clarifiers. Solids removed with the Salnes filter and screw press are 
significantly drier than for a primary clarifier, typically 27% and 4% respectively. 

Available Cost Information: 
Approximate Capital and O&M Costs: Capital cost is estimated at 30-50% less than for primary clarifiers 

Vendor Name(s): Installation(s): 
Salsnes Filter AS, Verftsgt. 11 Daphne Utilities WWTF, Daphne AL 
7800 Namsos, Norway 
Telephone: +47 74 27 48 60 
Web site: www.salsnes.com 

Trojan Technologies 
(US Representative) 
3020 Gore Road 
London, Ontario Canada, N5V 4T7 
Telephone: 1 888 220 6118 (US/CAN) 
Web site: www.trojanuv.com 

Key Words for Internet Search: 
Salsnes filter, primary treatment, fine screen, rotating belt screen 

Data Sources: 
McElroy, R. et al., “Restoring Lost WWTP Capacity through Innovative Technologies”, WEFTEC 2012. 

Sutton, P. et al. “Rotating Belt Screens: An Attractive Alternative for Primary Treatment of Municipal 
Wastewater” WEFTEC 2008. 

Wastewater Treatment and In-Plant Wet Weather Management 2-33 





 

  
  

   
  

 
 

    
  

   
  

     
   

  
  

 
  

  
 

 

  

 
     

  
   

 
   
   

 
 

  

    
     

       
   

 

  

Chapter 

3 
Biological Treatment Processes 

3.1 Introduction 

Biological treatment processes are systems that use microorganisms to degrade organic 
contaminants from wastewater. In wastewater treatment, natural biodegradation processes 
have been contained and accelerated in systems to remove organic material and nutrients. The 
microorganisms metabolize nutrients, colloids, and dissolved organic matter, resulting in 
treated wastewater. Excess microbial growth is removed from the treated wastewater by 
physical processes. 

Biological processes are the preferred way of treatment as they are cost effective in terms of 
energy consumption and chemical usage. For example, biological nutrient removal (BNR) has 
emerged as the preferred approach for nutrient removal. BNR processes involve modifications 
of biological treatment systems so that the microorganisms in these systems can more 
effectively convert nitrate nitrogen into inert nitrogen gas and trap phosphorus in solids that are 
removed from the effluent. IFAS (Integrated Fixed-film Activated Sludge, MBBR (Moving Bed 
Bio-Reactor), and MBR (Membrane Bio-Reactor) processes have all become established 
technologies for situations where reactor volume is at a premium and are particularly well 
suited to BNR applications. In the last several years, nitritation/denitritation and 
deammonification processes have made the transition from Europe and are beginning to be 
implemented at large US utilities. 

3.2 Technology Assessment 

Table 3.1 presents a categorized list of established, innovative, emerging and research 
biological treatment process technologies. The list includes most established biological 
treatment processes and recent developments in cost-effective methods to retrofit older 
systems or result in systems with smaller footprints. Experience with operation of biological 
systems and the ongoing effort to maximize process performance have resulted in modification 
or development of several biological treatment processes that warrant discussion in this 
chapter on innovative, adaptive use, emerging, and research technologies. Generally, the 
improvements in established biological treatment processes provide treatment of recycle 
streams, optimize recycle, and maximize nutrient-removal capabilities. 

Selecting and classifying technologies for inclusion in this report was a challenging task. 
Biological processes in particular are constantly evolving such that in many cases the same 
process configuration will be known under two or more names or the same name may be 
applied to slightly different process configurations. Rather than adopting a defined and named 
configuration, current practice is to use modern process modeling to develop a site specific 
process configuration. Consequently, skilled practitioners can apply the fundamentals of 
process engineering to develop an essentially infinite range of site specific process 

Wastewater Treatment and In-Plant Wet Weather Management 3-1 



   

 
  

  

   
   

     
   

 
 

  
 

    
    

    
   

     
    

   
    

     
   

  

   
  

   
    

 

    

 
 

 
  
  
  
  

  
 

 
 

 
 

   
 

 

   

Emerging Technologies March 2013 

configurations beyond those presented in this report. Future updates to this report will no doubt 
rename, reclassify, or even remove some of the process configurations currently included as 
the report evolves to keep up with the technology developments and engineering practice. 

An evaluation of the innovative technologies identified for biological treatment processes 
relative to their state of development, applicability, potential for effluent reuse and the potential 
benefits of the technology is presented in Figure 3.1. Summary sheets for each innovative, 
adaptive use, emerging, and research technology are provided at the end of the chapter. The 
innovative technologies are: Bioaugmentation, Deammonification, Nitritation/Denitritation, 
Deep-Shaft Activated Sludge/VERTREAT™, Cyclic Metabolic Environment and Magnetite 
Ballasted Activated Sludge processes. The adaptive use technologies are: the Biological-
Chemical Phosphorus and Nitrogen Removal (BCFS) Process, the Modified University of Cape 
Town (MUCT) Process, the Westbank Process, and the Modified Anaerobic/Oxic (A/O) 
Process. These processes have various configurations and modules to fit the specific needs of 
any individual treatment plant. Most of these technologies can be easily retrofitted into existing 
treatment systems that enable treatment processes to achieve better nutrient removal. 

Emerging technologies included at the end of this chapter are: Membrane Biofilm Reactor 
(MBfR), Vacuum Rotation Membrane (VRM), OpenCel Focused Pulse, Integrated Fixed-film 
Activated Sludge (IFAS) Systems with Biological Phosphorus Removal, Multi-Stage Activated 
Biological Process (MSABP™) and Aerobic Granular Sludge Process (AGSP). Three 
technologies in the research stage of development are included: Anaerobic Migrating Blanket 
Reactor (AMBR®), Anaerobic Membrane BioReactor (An-MBR), and Microbial Fuel Cell (MFC) 
Based Treatment System. 

Knowledge about technologies tends to evolve. The information provides a snapshot at a point 
in time; what is understood at one point in time may change as more information develops. 
This includes knowledge about operating mechanisms as well as the relative and absolute 
costs and features of a particular technology. Inquiries into the current state of knowledge are 
an important step when considering implementation of any technology. 

Table 3.1—Biological Treatment Processes – State of Development 

Established Technologies (technology summaries not included) 
Anaerobic Processes 

Anaerobic Attached Growth System 
– Upflow Packed-Bed Attached Growth Reactor 
– Upflow Attached Growth Anaerobic 
– Expanded-Bed Reactor (Anaerobic Expanded Bed Reactor [AEBR]) 
– Downflow Attached Growth Process 

Anaerobic Contact Process 
Anaerobic Sequencing Batch Reactor (ASBR®) 
Upflow Anaerobic Sludge Blanket (UASB) 
ANFLOW (ANaerobic FLuidized Bed Reactor) 

BOD Removal and Nitrification 
Biolac-Aerated Lagoon 
Complete Mix-Activated Sludge (CMAS) Process 
Contact Stabilization 
Conventional Extended Aeration 

Wastewater Treatment and In-Plant Wet Weather Management 3-2 



March 2013 Emerging Technologies 